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1 #=4%4 (Bushing assemblies)

FFSRef.No fjtﬁﬂf Refi#fﬁt% no £ Dezcription Hﬂir
1 31003002 Hi TESh B sleeve 1
2 30103106 210297 UEHE B sleeve 2
3 20103047 250141 FE A sleeve 2
4 30203004 250146 tHHLELE sleeve 1
5 30203005 251003 4T sleeve 1
6 30203024 250147 s Bl 5 sleeve 1
7 30203025 250136 UELE | 10 sleeve 1
8 20622019 ik plug 1
g9 30122039 S plug 1
10 30103105 A HEER bushing 3
11 30103021 250135 LT IS E£RH plug 1
12 30103010 THER bushing 1
13 30103019 1Ak g1 e 53 ) bushing 1
14 30221016 255020 WihE pipe 1
15 P03005 i 4xs8 pin 1
16 100906 2502152 il machine frame 1







2 FZEHM (Frame assemblies)

AN
FFSRef.No ?aﬁiriq:i Ref :?:Fj . 24 ﬁ? Deszcription Hi:r
1 30122006 240052 HHES plug 2
2 21022007 206590 HiES ) plug 1
3 21012018 ik 4R washer 1
1 20622019 HE bS] plug 1
5 30122008 HiES| plug 1
6 P0O1001 HA5X 13 pin 2
7 30122006 240052 i plug 4
8 HO1001 240001 4 [ ring 3
9 30112001 255002 TR filter 3
10 30122008 208173 HHEE) plug 2
11 301530001 250117 HLAEEET shoulder pin 4
12 30112002 250049 =i cover 1
13 s01002 7017 R ETMAKG. 5 SCTEW 1
14 10126021 {H e pin 2
15 30111001 206350 HHE T oil level gzauge 1
16 501002 7017 R ETM4X6. 5 SCTEW 1
17 30137001 250233 L HY hs sticker 1
18 R03001 210679 HpEl 2. 5%4 pin 2
19 W02003 HE 10 washer 4
20 505001 RET MI0%27.5 SCTEW 4
21 001001 0fif# 15%2.65 o ring 1
22 301511024 T L e T screw 3
23 L02001 7084 HEET M4 %8 SCTEW 5
24 30101005 250003 FHESE top cover (right) 1
25 30122003 250004 AT A zasket 1
26 30122002 250020 T ER A zasket 1
27 30101004 250069 FHAzH top cover plate (left) 1
28 100905 Pl by chassis 1
29 100906 At T casing under section 1







3 ==E{% (Cover assemblies)

AN
TS Ref. No ;‘a:]‘tﬁl'ﬁ Ref :E;it%‘ ne & Rescriptien Hi‘t‘ir
1 504060 7021 EEETMAX 10 screw g
2 303600 ki md) arm cover(top) 1
3 30122005 HHES plug 1
4 20711055 St i Oil Sight Window 1
5 21022003 S 4 o ring 1
6 31022010 (B e s The head gasket 1
7 207511007 i) screw 2
8 31112010 B AT needle bar cover 1
g 31022006 L3 A7 il R oring 1
10 13837002 o bk plug 1
11 10122003 HHES) plug 1
12 303599 HlAL A de (gD arm cover(rear) 1
13 301330002 7089 Al 25 TR ET SCTEW 1
14 31012042 1 1 R 2 A AR glass plate 1
15 31012029 fr i shield 1
16 30111003 250257 1 HL I B eve guard 1
17 W01002 202875 ] sticker 2
18 501006 7009 ERETM3x4. 5 SCIEew 2
19 20131063 1 B o sticker 1
20 03001 210307 e T2 3 1 washer 2
21 301520001 GBET screw 1
22 31012012 threan takeup cover 1

AR




23 W02004 303335 e fEle sticker 1
24 501060 7052 T sCTew 8
25 s01011 BEEIMOx10 screw 2
26 31101005 A EL4E £ o front cover 1
27 30209018 T e 4 e block 1
28 s01006 7009 PEETM3x4. 5 SCTew 24
29 s01002 T0LT HEETM4x6. 5 SCIew 2
30 30127001 250051 I flat spring 1
31 31101006 Al R 5 arm COVer 1
32 30120003 250014 HLL 48 R pin 1
33 30128002 201191 gifL 8 4 [ spring 3
34 501007 7023 W5 Mdx13. 5 screw 2
35 30101063 FI P o e bracket 1
36 510006 4539 EEETM5x6 SCTEw 2
37 301520002 250013 A FE4E 5 FERET SCTew 1
38 30122015 BT SR By e A cushion 2
29 501065 7079 TR ETM5x6 SCTew 24
40 30112097 IIVSE B IR AR block 1
41 30112098 Tt | 1T A e baseplate 1
42 31122003 REH card line piece 1
43 =01002 BEET SITEWw 1
44 302525 s A AR AR front coverasy 1







4 484 (Cloth plate assemblies)

A =
Riiu ;ET¢H%Q-. 11‘.trl"i#TI“’ii“l—:l:-.:-‘T no aHF Hesusiptaon Hf‘:-r
1 501003 7021 WEET M4x12 SCTew B
2 300137 250074-A5D Hitas (HHE) bed coveriright) 1
3 30115001  |250071-91 et cover 1
4 300139 250052-B5D it as (W) bed cover(left) 1
5 =02001 7043 FEET M4X6 SCrew 1
6 301520004 (] 35 5 B TR L SCTER 1
7 [30128002 201191 gL T i ] sprinz 2
8 501005 7020 2T M4 10 screw 4
g 510001 g F ] M3X4 SCrew 2
10 |301s20005 TR pin 1
11 30101112 ] 25 5 B cover 1
12 30101111 il 5 side cover 1
13 300952 il F ) side coverassy 1
14 |s01002 TO17 i ETM4X6. 5 SCTew 1
15  |30127030 {0 S R flat spring 1
16 30122015 B 5B s P eushion  |cushion 1
17 |30112095 {0 i i flat spring 1







5 Fih#ft (Hook shaft assemblies)

=
Ri?ﬂ'ﬂ ?u?tﬁﬂ?}. Ref ﬁ:ﬁ T%no &5 e sariphlon Hﬁir
1 100068 250501B-91 [~ &l crankshaft assy 1
2 100060 2505009-92 A connection assy 1
3 201520015 |7015 BT M3.5%13 SCTew 4
4 30104002 |252008 T hh e crank 1
5 505002 4534 WEE] MEX0.75% SCrew 1
6 512002 4545 PEET M3 x4 SCTew 1
7 30103004  |250506 EHE joint 1
8 312003 4555 HEET M6 T Screw 1
9 510029 4547 #EE] M6X0.75X5 [screw 11
10 3012400300 |250508-51 TH ] S bearing 1
11 30103006 |250508 RETHEES bushing 1
12 |30103008 250543 RS bushing 1
13 |3012400400 HiE RN bearing 1
14 30125006 [250511-1 AR R A zear(lower) 1
15  |30125005 250530 o] 2 e 2 small gear? 1
16  |B01003 250504-91 Ak 63042 bearing 1
17 |301511004 [4019 EE SR ET SCrew 1
18 |Wo2001 202286 M5 AR washer 1
19 30108001 |250514 b 4 cover 1
20 |301004 7019 WEET MAXT.8 SCTEW 2
21 30102066 |250507 T 5 5 shaft 1
22 |001001 206837 OXYME 15 2. 65 o ring 1
23 |30135002  |206050C e timing belt 1
24 30126001 [250525 R adjusting bar 1
25 30109001 |201074 PR zuide 1







© 45t (Main shaft assemblies)

INT
Riiﬂ ;ajtﬁ:H? R ef%ﬁi%nu & A8 36xL piion Hl;ﬁl;:r
1 400307 250526892 £ i motion assy 1
3 510004 4592 BEE]T MBX1X12 SCrew 1
3 501011 7028 #EET M52 10 sCrew 3
5 511001 7152 #EET M60.75X6 |screw 1
6 30103015 |250526 AR E bushing 1
7 400065 25051 74 - Hi 4 crankshaft 1
g 400061 253500-92 AT connection assy 1
g 201520015 |7021 g e SCTEew 4
10 |30104006 |2535014 N crank assy 1
11 |505002 4534 FEE]T MBX 0. 75X SCrew 1
12 |30103004 |250506 i ipint 1
13 |s12003 4555 #E4T M6<0.75X7  |screw 3
14  |510029 4547 W] M6 0.75X5 |screw 9
15  |30109003  {250524 b 3y gl 1L balance weight 1
16  |510002 4514 BEET M5X5 SCrew 7
17 |3012400400 |250529-91 i ES BT bushing 1
18 |30103012 |250529 Al rf 45 bushing 1
19  |30125002 |250521 b 5l (] 2 s gear (upper) 1
20  |30103014 |250528 Mk bushing 1
21 3012400400 |250529-91 HHESETHE bearing 1
22 |B01005 ik 6203 bearing )
23 |30202004 I 5 shaft 1
24 |31035002 FiE pulley 1
25  |s12001 4556 A EHEET M6X 8 |screw 1
26 (310009 4541 #EE] M6 X8 SCrew 1
27 |305004 4501 BEE] M5 14 SCrew 1
28  |W01004 204585 Mo E I A washer 1







7 5814 (Needle bar assemblies)

PAN=
FF SRef. No ?ﬂgt#;i Ref iﬁf’u&t%nu &R Patcription Hﬁl;i;}r
1 30102008 251000-91 £ needle bar 1
2 30102009 206061 Lk needle bar pin 1
3 301511005 5325 FHHF LR ERET SCrew 1
4 30105005 206052 FHFFEFT link/needle bar drive 1
5 30128030 205097 fi oo il washer 1
6 BOT001 240098 hafi BX12x12 needle bearing 1
7 30102050 2510104 HEFF Lo Bl eccentric pin 1
8 30109004 206063 EFH T block 1
9 30109005 206062 Vit He S guide block/needle bar 1
10 301511021 7082 it He 5 B T screw 1
11 501003 7021 HEE] M4 <12 serew 2
12 30127003 251009 E P g spring 1
13 30123002 179040-05 EH felt 1
14 30134001 257518-56 35651 needle heolder 1
15 510026 4554 PRET M3 X3 SCTew 3
16 30115002 356 £ needle plate 1
17 301517001 5373-HC FriisE] SCTew 2
18 30109006 251007 £z e bracket 1
19 501004 7019 iEE] M4 XT. 8 screw 3
20 30122018 240123 Bl e 3 cushion rubber 1
21 30123014 202176 £k oil wick 1
22 30112009 206524 TMEEFE oil wick retainer 1
23 30117001 HLEF needle 3
24 S02007 BEETM3 x5 screw 1







8 P (Needle

suard assemblies)

ANE
PRIt Yo ;;#HE.. Refiﬁ :faﬁ:t% ne & Description Hi:r
1 B01001 Sk 6004Z bearing 1
2 510028 1539 H2E] M5 X6 SCTEw 2
3 400062 25550192 PEFFAH A connection assy 1
4 501039 7015 BEET M4X 15 SCTew 2
5 301511024 7082 iy b EE AR AT SCTEW 1
6 30104007 306093 T dh crank 1
7 301512001 5084 R T SCTew 2
g 30126003 205495 i 47 4 pin 1
9 30102011 251518 &Rl shaft 1
10 30123001 206748 L felt 3
11 30123014 202176 1 E4Y oil wick i
12 30128008 240102 R washer 1
13 HO5001 205061 4l 10 ring 1
14 30122019 2040524 HiiES) 0il seal 1
13 30104009 251519 MR EE S lever assy 1
16 505003 4500 HEFTM5 X 10 screw 1
17 02001 303067 M5 P washer 1
18 501002 7017 HETT M4X6.5 screw 1
19 30117002 2575518 B needle guard (rear) 1
20 30117003 257553 B iR AR needle guard (front) 1
21 301012 7031 WEET M2, 5 x4 screw 1
22 001001 0% 15 %2. 65 oring 1
23 30110002 251517 LY it eccentric 1
24 30122017 T Al 3 oil seal 2







9 o

-84 ( Looper assemblies)

] Part
FF%R&'I". No L:!ﬁ%ﬂu Ref.@fuii%nu :Eﬁ{ Description Ni:r
1 3011700900 257550-91 g il looper 1
2 30104012 252007 Fopa i looper holder assy 1
3 501004 7019 BEET M4XT7.8 SCrew 1
1 505004 4501 FRE] M5 14 screw 1
5 W02001 303067 M5 R sring washer 1
6 501014 7085 PEE] MEX0.75X9.6 screw 1
7 20622019 HHES ] oil seal 1
3 30102014 252006 g ik shaft 1
g 30110005 252000 e LR IR 1 eccentric assy 1
10 510006 4539 FEET M5 X6 SCTew 3
11 400063 25200192 FEFFEH 1 comnection assy 1
12 501039 7015 PHET M1X15 SCTew 2
13 30109007 252010 Pl balance weight 1
14 501009 TO11 HE4ET M3XT. 5 SCTew 2
15 30104010 252002 iR En e crank 1
16 30128008 240102 15 Bl 2 [ washer 1
17 30102013 17939905 EEFFE pin 1
18 30128032 240062 B hH washer 1
19 NO1004 4805 HEEE M5 nut 1
20 30102015 252003 {EahEL -k bleck pin 1
21 30128010 208028 i washer 1
a2 30108002 208029 {425 collar 1
23 301512001 5084 R T SCTEW 1
4 NO1001 4802 iR M4 nut 2
25 30102012 252004 EE A shaft 1
26 HO3001 205061 418 10 ring 1







10 F 22354 (Feed dog holder assemblies)

K5 ATHE XS 2 TR VS
Ref. No Part No Ref. Part. no Number
1 3011400700 257259-16F T ek n o main feed dog assembly 1
2 30114001 356. 3BLETMT main feed dog 1
3 301530003 5590 2 Bk A R ET sCTew 2
4 400066 252500-91 ZEaiE A At main feed bar assembly I
5 30114002 356. 364EENTF differntial feed dog 1
6 20123021 202175 HIIES oil wick 1
7 30103022 2041294 &3] bushing 1
8 510006 4539 HEE] MBXB serew 3
9 30102016 2041284 {4l eccentric pin 1
10 301512001 5084 il T SCrew 1
11 30109008 205857 i block/feed bar guide 1
12 30128011 2044394 {4 washer 1
13 301517002 5317 {fCafplibE T SCTEw 1
14 30109009 252504 R i guidelrizht) 1
15 30103031 206571 2R SR bushing i
16 30109010 252507 e 5 1R zuide(left) 1
17 L02003 7019 PEEE M4 X T SCTew 2
18 30122020 206133 RSB oilshield 2
19 30109011 252509 HHES BRI cover I
20 30109012 252508 STl guide(lower) I
21 501005 7020 BEE] M4 X 10 serew 2
22 BO7002 206128 ik 12X15%10 needle bearing 1
23 30109013 252519 i block 1
24 30108003 252520 Ao 5 washer 1
25 30104013 206562 ZEEIE AR link/main feed 1
26 BO7003 206125 Rk 17 %2110 needle bearing 1
27 30103023 252521 LI it = eccentric 1
28 30103024 252522 15 A7 18 T A% regulator 1
29 3010306500 252523-91 AT s EY eccentric retainer 1
30 301530004 252516 W AR IR T screw 1




31 30128012 240125 R TP A 1 spring 5
32 30103026 252525 i £ spacer 1
33 301516001 252543 R 2 nut 1
34 510002 4514 BT M5 X5 SCrew 1
35 301530005 206120 T BERET ScTrew 1
36 30103027 206119 EZEhFRE bushing 1
37 30109014 206563 1B A guide block 1
35 30128013 200098 /i)y washer 2
59 201516003 NO3 ik} nut 2
40 301330006 206123 F= A O BLRET screw 1
41 30103028 206566 EHNEFE bushing 1
49 30129001 206565 URSEE] ring 1
13 30105010 206564 #= Bk A link/differental feed 1
44 30109015 251520 PR ] bracke t 1
15 501004 7019 BT MIXT. 8B SCTew 3
16 30102017 252526 FFERE ikt pin L
A7 30127004 240122 FFERE T spring 1
15 001004 206366 OfMIf 4x1.8 o ring 1
19 30128032 204585 i washer 1
50 H05002 200555 il 5 ring 1
51 30103029 206569 EEANEMIRE pin L
52 512003 4546 PEET M4 x4 SCTew 1
53 3010401500 252527-91 = af) i B S 1 crank 1
54 501012 7031 HHET M2.5X4 screw 1
55 30102018 252510 = ahih shaft 1
56 510002 4514 BEET MB X5 SCTew 1
57 30123008 207925 P S LB B felt 2
58 30103030 240119 ZEhMEIER spacer L
59 30126016 FrER T pin 1
60 30127026 R spring 1







11 =7y (Differential assemblies)

A8
R‘zan ;;#Hj R&fi#fu{jt% nao &5 Hescriptinn Hﬁ‘:‘r
1 30103032 252531 HE block 1
2 30109016 |252532 bt ¥ zuide/block i
3 30105012 252533 EF lever 1
4 505005 4531 BRET M5 X 12 SCTEw 1
5 301520006 |3316 FEF R SCrew 1
6 30108004 240271 5 ring 1
7 301511007 [35827 5 bR T screw 1
8 301320001 |7066 7 S [ S MR AT SCrew 1
9 30127005 |252536 oL spring 1
10 |001005 240129 Ol 7.5%1.8 o ring 1
i1 3011201100/]252539491 Je A bracket 1
12 |501004 7019 PEE] MLXT. 8 SCrew 5
13 |30122021  |240162 HHES B plug 1
14 3011201300 (25266491 (GREEEEE RS lever assy 1
15 30112015 |252538 iR 7T scale plate 1
16  |301003 7021 ERET M4 12 SCrew 2
17 30203019  |240124 WAE spacer 2
18 |20109005 |210171 WE T 7 e stopper 2
19  |301511008 |2905 A9 SCrew 2
20 [WO1006 201185 HlE 4 washer 2
21 301516004 (210167 g £ nut 1
22 301530007 |5486 {ERVE S ) SCrew 1
23 |30128014 |211301 il washer i
24 301511023 HEEET (B SCrew 1







12 E#{ (Presser form assemblies)

5 AR BEHS EFF Description i
Ref. No Part No Ref. Part. no Number

1 310530002 253000-91 i H B T ad justine bar 1
2 301516005 253003 8 He Bt mut 1
3 30227008 240252 W8 spring 1
4 3010901700 253005-91 LA guide 1
5 511025 7025 HEETMA X 20 sCrew 2
6 301520007 5386 HEET SCTEW 2
7 30112016 206157 He %L Sk i link 1
8 301511009 ERETMA X 12 SCTew 1
9 30104017 206139 He =2k presser bar clamp 1
10 30227009 240253 WAl )i spring 1
11 30122023 H oil guard. 1
12 001006 240095 0%I#8. 5% 1.8 o ring 1
13 30202017 240095 He i % presser shaft 1
14 301511010 1170-3 HEE] SCrew 1
15 3011601300 3564 (01) presser foot assy 1

3011601400 364 AN (01 PresSer foot Bssy 1

30116005 356 H M (02) presser foot assy 1

30116006 364 H: il (02) presser foot assy 1

30216005 356 (35AC) presser foot assy 1

30216008 364 M (354C) presser foot assy 1
16 3010206400 253010 3 5 el g A £ shaft 1
17 301511011 5187 5 e i R ET SCTew 1
18 30104019 206149 5 He R T bell crank (upper) 1
19 301520008 5184 T SCTEw 1
20 301512001 5084 W] SCrew 3
21 30112018 253011 5 e A A link 1
22 30108006 192024 518 ring 1
23 30108005 206156 5 [ ring 1
24 30127009 253010 5 He L ¥ spring 1
25 301520008 5184 ] SCrew I
26 301520013 0020224 T BT I 2 e kT SCTEW 1
27 30104020 206148 R HRIT bell crank (lower) 1

31002006 1 i 5 shaft 1




29  |31012075 iR lever 1
30  |501011 WRET SCTrew 1
31 [3.1003E+10 P il B 2 R solenoid 1
32 W02004 1 washer 2
33 505019 EEET SCTew 2
34 31012074 R T lever 1
35  |31012077 R washer 1
36  |31012065 AR link 1
a7 310520009 PR ET SCrew 2
38 [310520010 [253028 T SCTEW 1
39 |302320014 /5386 LT SCTEw 1
40  |31012072 kit pulling plate 1
41 301004 EEETMAXT. 8 SCTEw 2
42 |31012032 HEHR clamp 1
43 3102200200 A &2 gl Steel wire rope 1
44 3100201000 i 1 A LA adjusting bar 1
45  |31012044 S HER Support plate 1
46  |31012025 i e i stator 1
47 301002 7017 HEETM4 6. 5 SCTEw 1
48 |501004 HEET sCrew 2
49  |31012091 ek ply—varn drill 1
50 505003 FEETM5 10 SCTew 1







13 185314 (Needle feeding assemblies)

ff SRef. No }Ej:q:ﬂf R&fj#fai%nu &R PRRCELBERen Hfﬂir
1 30117005 257565 P spreader 1
2 30104022 254516 Leda g lever/assy 1
3 301005 7020 BT M4 10 screw 1
1 501017 7022 MR M4 14 screw 1
5 30102023 254508 2 25 4k crankshaft 1
& 20108006 212039 45 [ collar 1
T 310005 5071 FHE HRET3 > 3 screw 2
3 20123021 202176 £k oil wick 1
9 30123008 207925 fEANHh LB felt 2
10 001008 233020 OfifE 9x1.8 o ring 1
11 |30105013 254506 WEHE A R crank 1
12 510029 4547 %] M60.75X5 SCrew 2
13 30126005 254507 MEEF IR AT block 1
14 30102024 254519 20 H 5l shaft 1
15 30128015 206180 TR ANl washer 1
16 H05004 306671 il 12 ring 1
17 30110007 2545014 M AR eccentric assy 1
18 $10002 4514 TEE] MDXD screw 2
19 400059 254511 MEER connection 1
20 30104024 254503 pLEFFE AN crank 1
21 505002 4534 BEET M6X 0. 75X 15. 2 screw 1
a9 30126006 254504 A screw 1
23 30128032 240062 Ered i washer 1
24 N01004 4805 g EE M5 nut 1
25 30128018 il washer 1







14 #2834 (Thread loosing assemblies)

FFSRef. No fjt#]ﬂ? Ref ﬁfai% no &R Description Hﬁir
1 31013010 il Loose thread stand 1
2 3102200200 E R 2 5150 1
3 31012048 BB Loose line board 1
4 S4010 8R5T sCrew 2
5 501004 BRET screw 4
6 31012044 HU8 T 1
) 31012025 g0y [TH Wire rope clamp 1
8 S01005 2 ) SCrew 1
9 31013007 SRR e Loose line board 1
10 JIM306 Bl et 2l The ceramic tube thread [
1 30113007 T Rk thread guide 5
12 31013022  Fkao Loose line board 1
13 30103041 206202 WHE spacer 5
14 |3011300400 254010A9U e (39 i"gml isho 3
15 3011300500 254010B3U IRLEEREF () tension spring assembly 1
16 3011300600 Z284010C9U i2EEAfE (3 tension spring assembly(light) 1
17 301530010 001817-2A W LG AE screw stud 1
18 30128016 210319 A tension disc 2
19 30123027 F Rl Fr 1f felt 1

20 30111005 208450-UA i [T |- B cup 1
21 30127011 301037 RS (3R springl heavy) 3
22 30111006 208448 i Eha ratchet 1
23 301516006 208447-UA il e £ nut 1
24 30127012 201086 HESE (dr) spring(medium) 1
25 30127013 201068 R (35 springf light) 1
26 3101300700 201068 Heglom tension 1
27 31009004 ikt block 1







15 3 28# {4 (Thread loosing assemblies)

INE
Rffﬁu ;ajt#;i Re fiﬁ fj:: t% no R HeSERLpE O H;i;u‘t;i;r

1 301004 7019 BEEIMA=T 8 SCrew 5
2 31013006 253505A ik thread take-up 1
3 S05004 4501 EREIMEX14 SCrew 1
4 W02001 303067 Eiodi washer 1
5 30101018 253504 i LR lever 1
6 20622019 i plug 1
[ 301512001 5084 HH BN T SCrew 2
8 30108005 240201 18 rng 1
9 30128008 4 L washer 1
10 31002001 253503 EEEGRERR i shaft 1
1" 30128019 204107 15 Fr washer 1
12 W02002 201252 (WRERES washer 1
13 505048 4527 EEEIM4X10 SCrew 1
14 301027 7009 iR IM3X6 SCrew 1
15 31013017 253507 -FLit £k thread guide 1
16 31112009 frzkel thread support 1
17 S01006 oY sCrew 1
18 30128034 s i washer 1
19 31013005 ik thread guide 1
20 206530016 7170 gl SCrew 2
21 S01004 7018 EREIM4=7 8 SCrew 4
22 31012045 UMY ek e thread tension brackeat 1




23 30112033 253511 UEEl it ek thread guide 1

24 S10026 4554 HEETM3=3 screw 1

25 30112025 234561 e Eeh thread guide 1

26 30127014 253517 i 3 spring 1

27 30112026 253593 IEEkIR tension disc 1

28 301520009 COWO09070-2 2GR T screw 1

29 510001 4535 HEETM3=4 screw 3

30 30113012 253545 Errd £ RE holder 1

Y 30113013 234521 i EEFT thread guide 3

32 30112027 253544 ek B thread guide 1

33 W01001 303448 M dEds washer 1

34 S01006 7009 I M3Ix4 5 sCrew 2
35 302516005 LR i adjusting nut 1
36 301530055 T adjusting screw 1
37 30127016 137109 e L spring 1
38 20112033 137108 JetE thread retainer 2
39 30112032 253547 W — AR &k thread guide 1
40 31112008 253548 WEE§ |1 i thread guide 1
41 31012018 U thread guide 1
42 30112029 253514 LoSapuE: thread guide 1
43 31013011 253515 g thread guide 1
44 3111200800 MR Fid 220 £ thread guide 1







16 378 M4 (Outside cam assemblies)
5 ASe
R Ejiﬂ ;a?‘tﬁﬂz Ref Q;Eiq:t f%nu % ﬁ{ Hessaiption Hﬁir

1 30102065 ki shaft 1
2 HO3004 {4 12 ring 1
3 BO4017 Hh&Ee001Z bracket 4
4 HO1011 414 28 ring 2
5 30125004 R small gearl 1
6 30122100 HiES) plug 1
7 310029 B#E] M6X0.75%X5 |screw 4
8 30135005 o [m] 25 small timing belt 1
9 310002 BEET M55 SCTew 2
10 [30103071 ek FE T thread takeup 1
11 201515003 R ET SCcrew 2
12 |HO1016 il 21 ring 1
13 |30103033 5 & 0il baffle set 1
14 30112231 &4 bracket 1
15  |B06004 4hf GBO1RS bracket 1
16 30108011 14 1 washer 1
17 |30113045 iR thread suide 1
18 |501001 WEET M4 XT SCTew 1
19 |30113016 LS thread suide 1
20 |30213045 S thread guide 1
21  |301330035 T SCTEw 1
22 |10128001 ERR felt 1
23 |12923036 IR AL thread guide disc 2
24 12927012 o] S 2 gL pretension spring 1
25  |129330012 e Hg i B tension nut 1
26 |L02001 BEET M4X8 SCrew 1
27 |30112230 FTEk e bracket 1
28 |30227031 &R clamp 1
29 504021 MEET screw 2
30 |207511020 BRE] M3 x4 SCTEw 3
31 30112233 irek thread guide 1
32 |30313019 ek H () thread guide 1
33 |30313020 e (A7) thread guide 1
34 |W03007 i washer 2
35  |301520020 BEET SCTew 1
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17 #EE &4 (Lubricatrion assemblies)

A F 2 g
FFS5Ref. No ?;#H-j Ref iﬁfﬁ?nﬂ £ Description Hibi;r

4 30121012 255003 el i oil pipe 1
2 30123010 240136 JH felt 1
3 30123025 HHHER felt 1
4 310002 4514 BEE] Mo X5 screw 1
5 30123009 255021 SR felt 1
6 301511024 Ti H G T screw 1
7 30127045 200136 (1] ok i clamp 1
8 301004 255005 BEE] MAX7.8 scTew 1
9 30127060 ERFE 1
10 30112186 TH B ] E AR supporting structure 1
11 12921002 240135 A Ji A i tube 1
12 20429001 202199 H A clamp 8
13 30112039 255006 S ey oll guard 1
14 501002 7017 24T M4 X6. 5 SCTew 2
15 3012101500 25500791 W 2 oil distributor 1
16 N01001 48721 i EE M4 mut 1
17 30121022 240134 b 4 % D el E tube 1
18 W01001 303448 g 4 ring 1
19 30121009 255010-91 RN ER oil distributor 1
20 20122033 B®hA washer &
21 30121022 240134 4 ¥ b eIl tube 1
22 30136004 200136 Ak Rk joint 1
23 301530013 200152 o T joint screw 2
24 30136003 255035-91 i E Rk pipe 1
25 301330012 255037 THE R SCTew 1
26 30121022 240134 4 % DejhE tube 1
27 30136001 200136 s Tk joint 2

201530004 200152 iR ET joint screw 1







18 mWmEHF(0il pump assemblies)

Rijin f&?‘tﬁﬂf Refi?‘fai-..s no AR Pescription ﬁﬂﬂumber
1 3012000100 |255040-91 R oil pump assy 1
2 30102031 |255024 T 45 b shaft 1
3 30120004 |255025 LaEh§e2 rotor 1
4 30120007 |255026 Fahiel rotor 1
5 30120005 |255027 M EhEE rotor 2
6 30120008 255028 T G Cover 1
7 301520011 |7105 MR e SCTEw 2
8 505006 7026 HEET M4 25 SCTEw 2
9 30125003 _ |255019 T 2 i A worm wheel 1
10 |510002 4514 4T M5X5 SCTEW 2
11 305004 4501 WEE] M5 14 SCrew 2
12 |301530014 L R joint screw 1
13 30101023 255000 TH 01] reservolr 1
14  |301511015 |[5138B i EEET SCTEWw 1
15  |20528014 |202287A [ washer 1
16  |505007 4504 HEE] M8 20 screw 5
17  |30122025 [255001 T 45 5% o ring 1
18 |20138001 |206233 i % filter element 1
19  |201530030 [210200 JEIh Ak bracket/filter 1
20 |001010 206431 of!I[ 38.7%3.55 |o ring 1
21 300140 210201-5D T A 55 cover 1
22 |301003 7021 WEET M4 12 SCTEw 3
23 |30131004 [9A3002 ko 15 Y filter seal 1
24 30120002 TH 3 [ 5 i fized plank 1
25 30220001 mEAE () oil pump (up) 1
26 |30120006 MWEE CF) oil pump (down) 1







19 EEMEREE I (Silicon oil delice assemblies)

1 30101027 255013 FLER S R needle cooler (lower) 1
2 501027 7010 BEET M3 %6 screw 2
3 30123012 255014 R felt 1
4 30126009 210766 {8 pin 1
5 30121021 240117 5% O TIHE tube 1
6 30127020 206115 THE R R bracket 1
7 501004 7019 HEET M4 7.8 screw 1
8 20123021 202175 ek oil wick 1
g 20429001 202199 WETEE (4D clamp 2
10 30101026 255015 TR silicene oil 1
11 30122026 255016 FEm RS cap 1
12 501005 7020 BEET M4 10 screw 1
13 30111070 207066-1D Bk E (B silicone oil 1
14 30112040 207067-1D b &= cap 1
15 P03008 206781 i 2x6 pin 2
16 30123011 207068 fik: i i felt 1
17 301006 7009 BRET M3x4.5 screw 2
18 W01001 303448 I 4 washer 1







20 2822 #{% (Thread apool assemblies)

AT
F-5Ref. Yo ?j:q: If: Ref.'ﬁff .%nu- & Wedexiption Hf:r
1 20131019 i Rod Cap 1
2 20131001 EE Upper thread column 1
3 20131020 SELBRET] Screw 4
1 20131016 FEEH Thread spool tray i
5 20131016 = 5rg Thread spool tray 1
6 201516006 FER AR ] Thread guide hook nut 4
F 20131018 12 M Thread guide hook 5
8 20131021 P ART Screw 9
g 201310089 et Clamp plate 1
10 201516004 [ Nut 4
11 20131011 S b Thread guide bar 1
12 30113019 i e Thread guide 4
13 20131017 ek e Thread spool tray 1
14 20122048 B 44 Plate dog link washer 5
15 20128025 T Lower washer o
16 201516005 L1 5y Nut 1
17 20131004 FEEL Thread spool tray 1
18 20128018 il Washer 5
19 201516004 Wt Nut 4
o0 20131007 2Lfd Spool tray 5
21 20131010 g 4 Spool tray cushing 5
22 20131006 2RI e Spool pin 3
23 20131008 Rl EE Spool Cushion 5
24 20131004 FEER A Thread spool tray 1
25 504050 HRET M5 X 15 Screw 2
26 20131003 = Bushing 1
27 N01030 Fug ) Nut 9
28 20131022 PR gEsT Screw n
29 201516004 Lo Nut 4
%0 20131015 S b Threadspooltray bracket 1
31 20131074 AT Thread stand component 1




59 U RGN
machine table mechanism (put in accessory )
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MBI EE4F (01l plate assemblies)

EAS
R‘ziu ?jjq:}l? Ref%ﬁi%n{: :Eﬁ: HescripEion Hfl:r
1 3010103200 9048 TR (—8) screw (set) 1
2 20131028 206336 FL3 [ 2w B nut 4
3 20131027 4512 FEAR P9 75 fR R ET bolt 4
4 20131029 206337 AR washer 8
5 20131030 205764 EITE rubber cushion 4
6 30122031 205467 il fe 3 spacer 4
7 20131056 272 HAHETF (5mm) allen key driver/5mm 1
8 30112198 259000 B rest board 2
g 301530018 7093 e screw 4
10 30122029 206338 B R TEL rubber cushion 4
11 30112041 206329 HE Rt treadle chain guide 2
12 501011 7027 #E4T M52 10 screw 4







22 | DI#E{4%EF{4 (DI specific parts)

FE AEGS S5 S F SR &
Ref.No Part No Ref. Part. no Number
1 3103000300 LEDIT LED light 1
2 3103300100 401 213 4 A {3] HBE EL L electrical machine 1
3 20131063 TN washer 1
4 95300018 JEHH 2 plug 1
5 21111018 Wi$llogo logo 1
6 Wo1001 o] washer 2




7 310517001 BEET screw 2
8 3103000300 LEDLT LED light 1
g 505004 I ETM5X10 SCTEw 2
10 505003 W ETM5X10 SCTEW 1
11 305190 I ETM3X6 SCTEW 1
12 505068 1 £TMaX 20 SCTEW 1
13 s05003 HERETMEX10 SCTew 1
14 207511007 PEETMEXS. 5 SCTew 2
15 20711210 ek clip 2




Wa05
Tl
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05%E FHE{E (05 specific parts)

Fs

AE S

24445

Ref.No | Part No | Ref. Part. no Gl PERERIPL 0N S Number
1 300471 250052 fREEe R bed cover 1
2 400068 250501-91 T crankshaft assy 1
3 3012400300 HHES R R bushing 1
4 30103003  |250504 GEES bushing 1
5 30109002  |250534 T4 balance weight 1
6 501009 EEE] M3 X 7.5 SCTEW 3
i 310006 1539 HEE] M5 X6 SCTEew 2
8 001001 0415 < 2. 65 0 ring 1
9 501001 7018 EEE] M4 XT sCTew )

10 30112045 |250025-ME GIEEL font cover (small) 1
11 30112046 |250026 e i bracket 1
12 30126010 |306920 Fi78 pin 1
13 510002 4514 HEE] MB35 SCTEW 1
14 30127001  |250051 I R flat spring 1
15 301002 7017 BT M4 X6, 5 SCTEW 2
16  |30122015 I ol A 2 cushion 1
17 |30102110 /250027 GIEEL & shaft 1
18 [30112160. |250028 TR Stopper 1
19 |30103160 o] bushing 1
20 |301520002 |250013 Hif S o PR T SCTEW 1
21 30128002 |201191 gL [ spring 2
22 |510006 4539 HEE] M5 X6 SCTew 2
23 |Wo1002 o washer 1
24 310026 4554 HEE] M3 %3 SCTEW 1
25  |11727007 ST spring 1
26  |301520003 |250014 I S48 5 RERET pin 1
7 |s01011 7028 HEE] M5 10 SCTew 1
28  |30101161 AR AR5 arm cover (top) 1
29  |301511020 |7074 WEE] SCTEew 2
30  |30112044 |255517 R fabric guide 1
31 30101034  |2500354 il 55 side cover assy 1
32 |301520005 FEET pin 1
33 |300793 il 25 5 cover 1
34 510001 MEETM3 X 4 SCTew 2
35  |501005 7020 4T M4 X 10 SCTEW 3
36  |301520004 Wl 55 & B I ET SCTEw 1
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05 H#f{4 (05 specific parts)

A
FFSRef.No ‘;a;]-tﬁ:cg: Ref:?’a{tﬁ o = Deszcription Hf:r
1 30117002 357551B I=Eiaka g needle guard(rear) 1
2 30117007 251505-92 e A lever assy 1
3 305003 4500 #EET M5 10 bolt 1
4 W02001 303087 HlEs washer I
5 501002 7017 HEE] M4X6.5 Screw 1
6 30102037 251503 Ak 1 shaft 1
T Wo1021 o washer 1
8 HO5013 202522 e ring 1
g 400064 251504 s lever 1
10 510002 4514 HEET M3 %5 screw 1
11 30101036 251500-91 CImLE B bracket 1
12 301811016 7081 HEET SCTEw 1
13 501004 7019 HEET M4 7.8 Screw 3
14 30117003 Gl EE| needle guard(front) 1
15 501012 FEET M2, 54 screw 1
16 30111013 306473-UA L waste chute top (C) 1
17 301530019 4805 AR ET SCTEw 7
18 30112048 3064744 g bracket 1
19 30103046 B bushing 1
20 3011101400 FIF R R £ A waste chute assy i
21 30111014 205468-UA 1} 5 e waste chute top (A 1
22 30111015 205469-UA HE# @ waste chute top (B) 1
23 30128036 #hH washer 1
24 501005 7020 HEET M4 10 SCrew 4







25 05% Mt (05 specific parts)

P
FFSRef. No ?ﬂjt#bf Re fﬁfjt% G ZFF Description Hf:llir
1 30110009 255500 i eccentric assy 1
2 510006 4539 FEE] M5X6 screw 2
3 400062 EEFFER 1 eccentric assy 1
4 501008 BEET M3.5% 13 Screw 4
5 501010 FRET M4x8 SCTEw 1
6 30104007 i i crank 1
7 301512001 EEET sSCcrew 2
5 30126003 B 4 pin 1
g 400063 LR A connection assy 1
10 501008 BRET M3. 5% 13 SCTEW 2
11 30102038 255502 FEE 47 2l shaft 1
12 30128008 240102 bk RN washer 1
13 HO5001 AfE 10 ring 1
14 30209009 = EhEh i R ball 1
15 30123014 HHESY oil wick 1
16 30123001 EH# felt 3
17 30122019 HHES) 0il seal 1
18 30104028 255503 {25 s il A5 lever assy 1
19 305004 ERE] M5 14 SCTEw 1
20 30112049 255504 e latch 1
21 501006 7009 BRET M3 4.5 SCrew 4
22 30123015 HiESY 0il wick )
23 30102039 255505 15 shaft 1
24 30123008 EH felt 3
25 30101040 T e bracket assy 1
76 512002 BERET M3 4 SCrew 1
27 3010104000 JIHELH A bracket assy 1
ng 30103085 JIHEER TR needle bearing 3




29 30102040 |255508-2 RRRC shaft 1
a0 505019 EEE] M6 % 16. 3 SCTEw 2
31 30127022  |306105 gL T spring 1
52 30108006 |192024 4 ring 1
33 209514008 |WO0D24-1 B e SCTEW 1
34  |HO5013 202522 4 [ ring 1
35 30128026  |207045 #hH washer 1
36 30101037 |255507-91 [ 7158 upper knife holder 1
37 212003 4547 HRET M6 0. 79 %5 |screw 1
35 30119001 |306394 £ upper knife 1
39 301511017 |5109 T ERET SCTEW 1
10 30101039 255509 RRRE lower knife holder 1
11 301511025 |T036 P il R ET SCTEw 1
42 20619004  |204161 T7] lower knife 1
43 30101038 |255510 RREEL i lower knife clamp 1
44 S01011 7028 EEAT M5 <10 SCTEW 1
45 301530021 |255513 T ET SCTEW 1
16 30112051 |255511 Hh guide 1
A7 30112050 |255515 I Fil A chip guard 1
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26 05. 07EHEME (05. 07 specific parts)

FF5Ref. No %E‘jq: HJ.E. Refi#f:::t% no B Uescription Ni‘::r
1 3010204100 306469493 i T EAF reel stand assy 1
7 30103047 306468-54 SCFER bracket 1
3 30102042 306466-54 S rod 1
1 N02001 i FESM3/ 4 16 nut 1
5 30111008 38354 4 bracket 1
6 504003 BRET M4:< 25 sCrew 1
7 NO1005 Tk M4 nut 4
8 504004 BEET M4X15 screw 3
9 30122027 386 = rod cap 1
10 30102043 306464 T AL EL e shaft 1
11 30103048 306463 b collar 2
17 501068 PRET M4X 8 SCrew s
13 30103064 306462 S A reel guide 2
14 30111009 233-SA [ 5 % bracket 1
15 30113020 306467 iy B rod 1

301530022 4913 AHRET screw 3

16







27 05, 07M#MH (05, 07 specific parts)

fFSRef. No fjjq: I'E R&fi#f:if. no B Pescription Hfl:r
1 300144 He o 41 e bracket assy 1
2 30103055 ] bushing 2
3 30112058 ey EE R bracket 1
4 301511020 2553515 He i SR T screw 2
5 300143 He iy 39 5 i bracket 1
6 505019 #RET M6 16. 3 screw 4
7 3010305700 H i e 21 1 roller assy 1
8 510003 BEET M3x3 SCrew 6
g 30103059 e 11 rooler 1
10 30102045 S % ¥ il shaft 1
11 30109018 255502 3 i h 41 bracket 2
12 510002 240102 HEE] M5X5 screw 4
13 30102046 2 shaft 1
14 30113021 i lace guide 1
15 30112059 T lever 1
16 501027 EEE] M3ax5 serew 2
17 301530027 TR SCLEw 1
18 301516011 255503 RS nut 1
19 30127024 G Spring 1
20 30126013 255504 1 4l shaft 1
21 HO5002 7009 485 ring 1
22 30112055 i zuide 1
23 30113022 255505 He i B2 lace guide 1
24 501002 AT M4X6.5 screw 2
25 301516010 {or B ik guide 2
26 301511018 PEET sCrew 2
27 501004 HEET M4X 7.8 screw 2
28 30128028 fi Lo 2 stopper 1
29 501004 255508-2 HEET MAXT7.8 screw 2
30 3011205600 S 35 SR 4 bracket assy 1
31 30128020 306105 MhH spring 1
32 505048 192024 BEET M4 10 screw 1
33 NO1001 W00024-1 P M4 nut 1
34 30105017 202522 P I FF 1 lace guide 1
35 w01004 207045 pE 5 washer 2
36 30105018 255507-91 e I lace guide 1
37 301530025 4547 HERET serew 2
38 30103044 255513 He i 5 shaft 1
39 30128008 255511 {2 0 il 3 washer 1
40 HO5001 255506 10 ring 1




~
9 ¥
28 21, 22E FH#E(21. 22 specific parts)

HAHS Part E2EK4E T B8
FFSRef. No No Ref. Part. no & Besctipkion Number

1 30102051 2520044 41 shaft 1

7 30122008 HiES 0il seal 1

3 30102050 2510104 PEFF Lo Bt eccentric pin 1

4 30128030 205097 TR washer 1

5 502007 FEETM3 X 5 SCrew 1

6 400308 EFHF B motion assy 1
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WANE HH #0184 (WAN specific parts)

FSRef. No fjt#ﬂf Re fi# f:::t% - L Description ﬁiﬁumber
1 300953 e s (% |bed cover (left) 1
2 S01003 7021 WEET M4 X 12 sCTrew 2
3 302001 7043 HEET M X6 SCTEW 1
4 300952 {0 55 20 £F (433%) |side coverassy 1
5 30101111 ) 55 side cover 1
6 30101112 i 55 15 b cover 1
7 301520005 R ET pin 1
8 501005 7020 WEET M4 X 10 screw 4
9 $10001 EEETM3 > 4 SCTew 2
10 30128002 201191 SifL 34 spring 5
11 301520004 IS5 ] |screw 1
12 30127030 iy flat spring 1
13 30122015 P SR B i cushion 1
14 301002 7017 HEET MI%6.5 |screw 2
15 300951 SERT M IHEH{F |front coverasy 1
16 30101063 I AR 5 e bracket 1
17 30101110 CIREiT front cover 1
18 301520003  |250014 A FEAE £ HEEET [pin 1
19 301006 7009 WEAT M3%4.5  |screw 2
20 30209018 AR R e block 1
21 30112097 ISE B IR [block 1
22 301065 7079 HEET M5 6 SCTEW 2
23 30112098 TSERT AR |baseplate 1

4
24 301520002 [250013 A SR 5 FEEE] [screw 1
25 301007 7023 BT M4 13.5 |screw 2
26 30112095 LUGTR R ek flat spring 1
27 302525 AT TR %R |front coverasy 1
28 300955 iR cover 1
29 302109 fLe machine frame 1

- —Tiy Al S fel s

L 1 |
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30 23EHEM4(23 specific parts)

Fs AR EE2HS 25 Description &
Ref. No Part No Ref. Part. no Number
1 30126016 FHER R pin 1
2 30127026 EFER R spring 1
3 12928008 =4 washer 1
4 30101162 FHEsS cover 1
5 3010308900 T AN (L EFER) |eccentric retainer 1

30103150 TR R R s regulator 1
6 30103100 i Cofih i 2 CAEFER) |eccentric 1
7 BO7043 Ahr19 < 23 X 10 needle bearing 1
8 30104060 ZEEhI% i 4 CAEFER) |Link/main feed 1
9  [30109025 REL guide (left) 1
10 |30103028 ELi suide {lower) 1
11 30114028 EA Y (356/364)  |main feed dog 1
12 [30114029 FEh (356/364) |differntial feed 1
13 [30115041 23GBEF i (356) needle plate 1

30115042 23GBEFHR (364) needle plate 1
14 30114030 A S (356/364)  |main feed dog 1
15 |30114031 el (356/364) |differntial feed 1
16 30115045 2302BBEl it (356) needle plate 1

30115046 2302BBEl#z (364) |needle plate i
17 [30102051 EE T shaft 1
18 |400308 R motion assy 1







31 T 28 E644 (knife holder assemblies)
INE
Rziu ?jt#bﬁ. Refi#f:it% no & Puycription Hﬁl:r
1 3011900300 T TIA knife holder assembly 1
2 30109035 LR RAWIE: s bracket 1
3 301530044 FEIT) TR REST |screw 4
4 30212128 Bt washer 1
5 505047 EEETMAX 4 screw 1
) 208511009 8 ETM3. 5X4 SCTEW 1
7 30127053 Gl spring 1
8 501031 ERETMAXA. T SCrew 1
g w01090 i) washer 1
10 30112111 12 EF lever 1
11 301520018 HEETMS sCrew 2
12 30105025 AR link 1
13 30112156 AR flat spring 1
14 30112157 i washer 1
15 30112158 Hs 4 flat spring 1
16 30112159 it flat spring 1
17 30109037 EWTI& upper knife lever 1
18 30112091 fE PR SCTew 1
19 P01031 #i3x5 screw 1
20 505217 M7 TR IEST |screw 1
21 30128041 oy washer 1
22 30119010 F17] upper knife i







32 FRYLREE{ (knife holder assemblies)

AN
REF'FI" Eﬂ ;\jtﬁzﬂf Pl'.v.*a'l"iﬁ fjjt% no EH Reant ptian Hf:l:r

1 3011900400 E U1 T1 knife holder assembly 1
9 3013004000 CIRTES RS solenoid assembly 1
3 W02025 L1 £ washer 2
4 NO1013 i i nut 2
5 30112118 TR install plat 1
6 30112119 i1 1 R plat 1
7 NO1013 L mit 1
8 505014 HEET SCrew 1
9 30127039 S spring 1
10 301530036 HEET SCTrew 1
11 301530037 HEET SCTEew 1
12 30112120 R e plat 1
13 301520021 HEET SCTEW 2
14 30112121 B washer 2
15 30112122 BR {7 #f plat 1
16 S01087 HEETMS. 5X4 SCTew 2
17 30112123 Rh- presser plat 1
18 30112124 BhH_ presser plat 1
19 W01005 B washer 1
20 301530038 HEET SCTEW 1
71 301530039 EEET SCrew 1
22 301516014 R 3 it 1
a3 301520022 PEET SCrew 1
24 30119008 7] plat 1
05 30119009 B1r] thread wiper 1
26 S01088 PEETM2X3. 5 screw 4
a7 30112125 A install plat 1
28 S01089 IEEETM4X5. 5 SCTEW 2
g 30112126 i install plat 1
30 WO1006 B h washer 2
31 505304 WEET SCTew 2
32 301530041 EEET SCTrew 2
33 WO 1006 el washer 2
34 505304 WEET SCTEW 2
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33 #2¥4 (Dial line assemblies)

F5 AAMS ﬁi%#% A Description ﬁi
Ref. No Part No Ref. Part. no Number
1 3011901100 PR A4 thresd wiper assembly 1
7 3013004000 FRL R £ soleneil 1
3 30112205 [it] 5 H bracket 1
4 30112206 [ v 4 bracket 1
5 505303 7S E LR ETMAXE | screw 4
& 501022 M ETM3X 4 SCTEw 1
i 301087 I ETM2X2 SCTEW 1

30112204 ST A presser plat 1
g 30112129 it bracket 1
10 30112203 AEL A hook plate 1
11 30102093 ) TIFF hook rod 1
12 HO5002 R ring 1
13 30101142 {1 47 crank 1
14 30126030 i SCTEW 1
15 30102052 St 4 serew 1
16 505304 PV P LR ETMANS Y | screw 1
17 501027 #EETM3X6 SCTEW 1
18 30126033 e A SCTEW 1
19 HO3003 g ring 1
20 501110 & ETM3X10 SCTEW 2
21 NO1013 W EIM3 nut 6
22 30122102 HiE plug 2
23 30112200 R bracket 1
94 301501005 & T SCTrew 1
o5 30103067 HE bushing 1
26 30126032 v SCTEW 1
a7 30127061 gL iy ring 1
28 30105029 EH lever 1
o9 505302 7SR B LR ETM3R 12 |screw 2
30 30104035 1) crank 2
31 HO5012 o ring 1
32 30104034 i1 45 crank 1







34 By HBISEEE (solenoid assemblies)

[ T XD 2 ¥ Description f6  Number
MNo. FParts Mo. Ref Part.Mo.
1 30212183 PEEAR bed pin 1
2 NO1012 s tiMe pin 2
3 302520014 HEET SCTEW 1
4 30212190 EFF bed pin 1
5 301520030 WEET screw 1
6 30104066 fifi] i b Fized block 1
7 30108004 41 plug 1
8 30102111 S (A1 washer 1
9 301511023 EEET SCTew 2
10 30108006 1245 & Retaining ring 1
i1 201514002 EEET SCTew i
12 30112108 WWH sheet copper 1
13 30130017 ik magnetic iron 1
14 30112182 It o 5 A i bracket 1
15 3111200200 HEF LT dead plate 1
16 30127058 gL CSCrew 1
17 30104006 I g sticker 1
18 31012071 i (m] FTFF The reversing lever 1
19 310320008 Hhr el SCTrew 1
20 505068 EEETM5X20 SCTEW 1
21 31012072 fiti Pull 1
22 31012077 i m 3y spacer 1
23 501004 EEETMAXT. 8 SCTew 2
24 501004 EEETM4XT, 8 screw 1
25 31012025 L e B stator 1
26 31012070 R dead plate 1
27 504010 HEETM4X5. 5 scTew 4




28 114520005 TEE] SCTEWw 1
29 30112185 B2 i i Dust depressor 1
30 30122105 Bl H Dust cover 1
31 114516008 it £ nut )
32 W01006 il gasket 1
33 W02002 SR gasket 1
34 30130046 P il B Electreomagnetic iren 1
35 11322008 il iz cushioning 1
36 31030007 HIE L EkHE  |Electromasnet box shear 1
37 3103000700 gk i R4 F |Comect the wire 1
38 13822010 HUEEEE R |gasket 1
39 302516010 g BEMS nut 1
40 30212184 G2 stents 1
41 501004 i ETMAX 7. 8 SCTEW 2
42 30122108 G2 5 Dust cover 1
43 30112188 BR iR Dust depressor 1
44 501004 EETMAXT. 8 screw 2
45 31030013 HEFE Safety switch 1
46 504010 P ETM4X5. 5 screw 2
47 30112180 TR the mounting plate 1
48 505019 T sCrew 2
49 30111047 Lk S A COVET 1
50 W01001 o gasket 3
51 501004 ERETMAXT. B screw 3
52 505005 HRETM5X12 sCrew 3
53 001134 0% o-type ring 2
54 NO1027 i S mit 1




35

=+%. HEHTSHE (solenoid assemblies)

[E5 45 ZH5MY H R Description g
1 3013001500 fEE LR B |solenoid assemblies|i
2 505023 HEETMBEx10 pin 2
3 w2004 gt 3 [ washer 2
4 30230010 feAlidl patch cord 1

e ]







36

FrekEift (thread loosing assemblies)

[Egk= 5 ZHMTE 7R Description e Number

No Parts No. Ref. Part. No.

1 31027003 LN TN Loose wire torsion 1
R 501004 EETM4xT. 8 Serew 1
3 31004002 ¥ 25 i ik Crank ; 1
4 31026003 i Y Shaft pin 1
5 31003005 HhE Spacer 1
6 504020 B ET Screw i
7 31029001 R Shaft pin 1
8 3101300700 |201068 gtk & Tension 1
g 3112200200 ISR L Al |Wirerope 1
10 $01004 £ TM4xT. 8 Serew 1
i1 31028003 B HE Holder i
12 207314009 BEETM323 Screw 1
13 501007 2T Ml 4 Screw 1
14 31009002 1 e Block 1
15 30129058 ik Thread releaser 1
16 3100200700 PG AL T Thread releaser i
17 HO5006 R Ring 1
18 207514009 I M3x3 Screw 1
19 31002007 HhLk # Shaft 1
20 31009003 ekt Bleck 1
21 504019 A TM4x12 Screw 2
22 31009004 il ke Block 2
23 31013010 Fredf 4o Thread guide plate 1
24 501004 HEETM4x7. 8 Screw 1
25 501004 EEETM4x7. 8 Screw 1
26 31012032 HatR Flate 2
27 31012044 R Plate i
28 31012055 IR Plate 1
29 HD5006 o Ring 1
30 31012057 #hH Shim 1




